1 REV:03

100*200 300*300

200200 200%100
300200 400*200 MAX
400*400

CAUTION: DO NOT EXCEED

RATED LISTED WEIGHT. SERIOUS XTR-FS4050
INJURY OR PROPERTY DAMAGE  XTR-FS4060
MAY OCCUR!




PART LIST

g Plastic Washer
@ Steel Washer

o

M8X22X2 | |
EXS :

M8X22x2| |
bXS :

M5*14 M8*20 M6*30

X4 X4 X4 X4
M6*12*1 M8*16*1 DY*P17*5 OY*P17*10
X4 X4 X8 X8

M8*50
X4

______________________________________________________________________________________________________













ToinstalltheTV,alignthepanelwiththeholepositionoftheTV,addgasketsandscrews
accordingtotheneedsofdifferentTVS,andthenlockthescrewswithinstallationtools




Loosenthefixingscrewsonthepanelto
switchbetweenhorizontalandvertical
screens,andtightenthescrewsafter
theswitchiscomplete




PuttheTVcablefromthefrontof
thecolumnthroughthebackout




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8

